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This parts list is for UTS 696 Under Tailgate Spreaders with serial numbers 0216 and higher.

Trough Assembly Parts List 
Item Part Qty Description Item Part Quantity Description 

1 95269 1 Lid Kit with Label 5 95297 4 Latch Handle Kit 
1 95271 1 Lid Kit, Stainless, with Label 6 95262 1 Bearing Kit 
2 95273 1 Trough with Labels 7 95263 1 Hydraulic Motor Kit, Auger 
2 95274 1 Trough with Labels, Stainless 11 95275 1 Auger Lockout Kit 
3 95261 1 Auger Kit 11 95276 1 Auger Lockout Kit, Stainless 
4 95265 1 Door Kit 15 95719 1 
4 95266 1 Door Kit, Stainless    

Retainer Bracket Kit, 
Stainless UTS 
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This parts list is for FISHER® Under Tailgate Spreaders.

Item 6                95262 – Bearing Kit 
Item Part Qty Description 

  1 1-1/2 2-Bolt Flange (Bearing) 
  1 1-1/2 Bearing Seal 
  2 1/2-13 Hex Nut 
  2 1/2 Lock Washer, Stainless 
  2 1/2-13 x 1-3/4 Carriage Bolt, Stainless 

Item 7     95263 – Hydraulic Motor Kit, Auger 
8 94768 1 Hydraulic Motor 
9 94725 1 Backer Plate 

10 94724 1 Seal, Motor 
  2 1/2-13 Hex Nut 
  2 1/2 Lock Washer, Stainless 
  2 1/2-13 x 1-3/4 Carriage Bolt, Stainless 

Item 11         95275 – Auger Lockout Kit 
  1 Auger Lockout 

12 93033 1 1/2 x 5.5 Pin 
13 68649 1 0.20 x 3-3/4 Hairpin Cotter 

  2 1/2-13 Hex Nut 
  2 1/2 Lock Washer, Stainless 
  2 1/2-13 x 1-3/4 Carriage Bolt, Stainless 

Item 11    95276 – Auger Lockout Kit, Stainless 
  1 Auger Lockout 

12 93033 1 1/2 x 5.5 Pin 
13 68649 1 0.20 x 3-3/4 Hairpin Cotter 

  2 1/2-13 Hex Nut 
  2 1/2 Lock Washer, Stainless 
  2 1/2-13 x 1-3/4 Carriage Bolt, Stainless 

Item 15    95719 – Retainer Bracket Kit,  
                              Stainless UTS 

  1 Lid Clamp 
  2 3/8-16 x 1 Carriage Bolt 
  2 3/8 Spring Lock Washer 
  2 3/8-16 Hex Nut 

 

Item 1       95269 – Lid Kit with Label 
Item Part Qty Description 

  1 Lid, Yellow 
5 95297 2 Latch Handle Kit 

14 95407 1 Cover Plate 
Item 1   95271 – Lid Kit, Stainless, with Label 

   Lid, Stainless 
5 95297 2 Latch Handle Kit 

14 95407 1 Cover Plate 
Item 3            95261 – Auger Kit 

  1 Auger 
  1 3/8-16 Hex Locknut 
  1 3/8-16 x 2 Hex Cap Screw 

Item 4             95265 – Door Kit 
  1 Door, Yellow 
  3 3/8-16 x 1-1/4 Hex Cap Screw 
  3 3/8-16 Hex Locknut 

5 95297 2 Latch Handle Kit 
Item 4      95266 – Door Kit, Stainless 

  1 Door, Stainless 
  3 3/8-16 x 1-1/4 Hex Cap Screw 
  3 3/8-16 Hex Locknut 

5 95297 2 Latch Handle Kit 
Item 5     95297 – Latch Handle Kit 

  1 Latch Clamp 
  1 Latch Rod 
  1 Shim Plate 
  4 3/8-16 x 1-1/4 Carriage Bolt 
  4 3/8 Spring Lock Washer 
  4 3/8-16 Hex Nut 

 




